Home Companies Zhangjiagang Simpulse-tech Co.,Ltd.

Camera Lighting - A VLBGLX2D115×65.5R-24V-CC NACH ZEICHNUNG 10986598

Contact Us

[China]

Trade Verify

Address: Room 507, Sun Hung Kai Building, 28 Hua Chang Road, Zhangjiagang

Contact name:

Zhangjiagang Simpulse-tech Co.,Ltd.

Verified Suppliers
  • Trust
    Seal
  • Verified
    Supplier
  • Credit
    Check
  • Capability
    Assessment

Camera Lighting - A VLBGLX2D115×65.5R-24V-CC NACH ZEICHNUNG 10986598

Country/Region china
Categories Level Measuring Instruments

Product Details

      
Floor mount, adjustableB0522652-Z01-01  
Item.Qty.Order No.tt-Part No.  
11Bottom plate0504294-00  
21Setscrew M30x1.50504293-00  
51Anchor bolt1100334-00  
  HSA M 16 x 240/125/145   
  255 856   
71Hexagon nut1100329-00  
  DIN 439 M30x1,5 - BRÜN   
91Spherical disk1100330-00  
  DIN 6319 C - 21   
101Hexagon nut1101105-00  
  DIN 934 M16 - VZ   
111Washer1100913-00  
  DIN 125 B - 17 - VZ   
Frame  B00974469-Z01-00  
drive system    
Item.Qty.Order No.tt-Part No.  
12Floor mount, adjustableB0522652-01  
251Frame00974466-04  
262Rail00974332-00  
5006Hexagon socket head cap screw1100701-00  
  DIN 912 M16 x 45 - VZ 8.8   
5012Hexagon socket head cap screw1100673-00  
  DIN 912 M8 x 20 - VZ 8.8   
5032Hexagon screw1150088-00  
  DIN 933 M8 x 40 - VZ 8.8   
5042Hexagon nut1100734-00  
  DIN 934 M8 - VZ   
5056Washer1100920-00  
  DIN 7349 - 17 - VZ   
      
Basic frame B00979199-Z01-00  
Stringer     
Item.Qty.Order No.tt-Part No.  
16Floor mount, adjustableB0522652-01  
251Frame00978809-02  
1001Locator bolt1250134-00  
  ø 12/16mm   
  NLM 03108-162   
1011Locator bolt1250526-00  
  ø 12/16mm   
  NLM 03108-16   
      
Compressed-air supplyB00980710-Z01-00  
Item.Qty.Order No.   
201Pneumatic equipment   
1001Service unit set   
  DE_SY.265763-A   
1011Activation valve   
  MS6-SV-AGD-E-10V24-SO-AD1-   
  WPB   
  548 713   
1021Multi-pole   
  Socket outlet NECA-S1G9-P9-   
  MP3   
  552 703   
1033Distributor block   
  FR-8-1/4   
  002 078   
1041Plug-in screw connection   
  QS-G1/2-16   
  186 105   
1051L-plug-in screw connection   
  QSL-G1/2-16   
  186 126   
1064Angle plug   
  90°- ø28   
  E 828 338   
1076Straight plug connector   
  ø28   
  E 828 337   
1083Dummy plug   
  B-1/2   
  003 571   
1097Connection fitting   
  ø 22 - G1/2 a   
  E 822 360   
1101L-plug-in screw connection   
  90°- ø28 - G1 a   
  E 828 336   
Cable duct B00949905-Z01-03  
Item.Qty.Order No.tt-Part No.  
301Duct00949391-02  
311Duct00949446-03  
321Cover00949541-01  
  Duct cover, right   
331Cover00949542-01  
341Cable duct00949899-03  
10016Bushing1117758-00  
  ELB   
  8770 1050   
1018Strain relief1150730-00  
  ZL 80   
  8770 1015   
1204Hinge 120°1325586-00  
  1069-U6   
1254Magnetic 20SCA1100340-00  
  01-9200 022   
50016Hexagon socket head cap screw1100655-00  
  DIN 912 M6 x 12 - VZ 8.8   
5014Hexagon socket head cap screw1100627-00  
  DIN 912 M4 x 10 - VZ 8.8   
5104Oval-head screw1112199-00  
  ISO 7380 ULF M6 x 10 - VZ 10.9   
5117Fillister head screw1150974-00  
  ISO 7380 M4 x 6 - A4   
5204Washer1100907-00  
  DIN 125 B - 4,3 - VZ   
5254Lock washer1161328-00  
  DIN 6799, ø4,0mm   
5308Hexagon nut1100733-00  
  DIN 934 M5 - VZ   
      
Guard panel B00979881-Z01-02  
Item.Qty.Order No.tt-Part No.  
201Equipment configuration00981731-00  
301Frame00980565-03  
312Corner plate00949232-03  
329Front door panel0799873-00  
336Hinge block0799874-01  
341Cover plate00949929-02  
354Corner plate00949764-01  
362Butt plate00982143-00  
371Holder00982236-00  
383Angle00978886-02  
391Tube00982084-00  
401Retainer plate00957047-00  
1001Macrolon panel10950036-02  
  NACH ZEICHNUNG   
  NR.10950036   
1011Macrolon panel10949319-02  
  NACH ZEICHNUNG   
  NR.10949319   
1021Macrolon panel10949320-00  
  NACH ZEICHNUNG   
  NR.10949320   
1031Macrolon panel10982158-00  
  NACH ZEICHNUNG   
  NR.10982158   
1041Web double plate10949935-01  
  NACH ZEICHNUNG   
  NR.10949935   
1051Web double plate10949936-00  
  NACH ZEICHNUNG   
  NR.10949936   
1061Tunnel10956975-00  
  NACH ZEICHNUNG   
  NR.10956975   
      
Guard panel B00980897-Z01-01  
Item.Qty.Order No.tt-Part No.  
11Guard panelB00981182-05  
21Guard panelB00979881-02  
201Equipment configuration00984342-00  
      
Guard panel B00981182-Z01-05  
Item.Qty.Order No.tt-Part No.  
11Cable ductB00949905-03  
201Equipment configuration00985387-00  
301Frame00981073-04  
312Corner plate00949232-03  
321Panel00981209-01  
331Holder00950113-01  
3413Front door panel0799873-00  
357Hinge block0799874-01  
362Corner plate00949764-01  
374Angled support bracket, lower0804920-02  
382Angle00966802-01  
391Panel00977924-01  
412Angle00978886-02  
421Angle00934921-00  
431Angle00934924-00  
501Brace00989328-00  
  door   
511Machine core00989334-01  
521Lockbolt00989338-01  
531Guide pin00989339-00  
541Slider00989344-00  
551Plate00989343-00  
1001Macrolon panel10949745-03  
  Front door   
  NACH ZEICHNUNG   
  NR.10949745   
1012Macrolon panel10948796-02  
  NACH ZEICHNUNG   
  NR.10948796   
1021Web double plate10949876-00  
  NACH ZEICHNUNG   
  NR.10949876   
1031Web double plate10949878-00  
  NACH ZEICHNUNG   
  NR.10949878   
      
Guard panel B00984926-Z01-03  
Item.Qty.Order No.tt-Part No.  
301Frame00979956-02  
312Holder00949296-01  
321Metal cover plate00976694-00  
339Front door panel0799873-00  
341Cover plate00976693-01  
351Panel00964572-00  
361Panel00964573-00  
371Panel00980219-02  
381Panel00984933-00  
402Rail00976514-00  
415Hinge block0799874-01  
423Macrolon panel1327132-01  
  NACH ZEICHNUNG NR.1327132   
434Corner plate00949764-01  
1001Tunnel10964581-01  
  NACH ZEICHNUNG   
  NR.10964581   
1011Tunnel10964582-00  
  NACH ZEICHNUNG   
  NR.10964582   
1021Acrylic glass10964576-00  
  NACH ZEICHNUNG   
  NR.10964576   
1031Acrylic glass10964580-01  
  NACH ZEICHNUNG   
  NR.10964580   
1041Acrylic glass10976478-00  
  NACH ZEICHNUNG   
  NR.10976478   
1051Acrylic glass10976479-00  
  NACH ZEICHNUNG   
  NR.10976479   
      
Guard panel B00985050-00  
Item.Qty.Order No.tt-Part No.  
11Guard panelB00984926-03  
      
Guard panel    
steel conveyor beltsB00986759-Z01-00  
Item.Qty.Order No.tt-Part No.  
251Retainer plate00986646-00  
261Guard plate00986642-00  
  top right   
271Guard plate00986643-00  
  top left   
1001Hood10986598-00  
  NACH ZEICHNUNG 10986598   
1011Hood10986601-00  
  NACH ZEICHNUNG 10986601   
1021Hood10986602-00  
  NACH ZEICHNUNG 10986602   
1036Special screw10986595-00  
  M6   
  FGUTM6-4-18   
5002Hexagon socket head cap screw1100654-00  
  DIN 912 M6 x 10 - VZ 8.8   
  DIN 912 M6 x 10 - VZ 8.8   
5012Hexagon socket head cap screw1100674-00  
  DIN 912 M8 x 25 - VZ 8.8   
5024Hexagon socket head cap screw1100798-00  
  DIN 6912 M5 x 10 - VZ 8.8   
5056Washer1100909-00  
  DIN 125 B - 6,4 - VZ   
  DIN 125 B - 6,4 - VZ   
5104Washer1100915-00  
  DIN 7349 - 5,3 - VZ   
5112Washer1100917-00  
  DIN 7349 - 8,4 - VZ   
      
Guard panel    
conveyor drive B00986769-Z01-00  
Item.Qty.Order No.tt-Part No.  
301Storage surface00974369-01  
1001Hood10986596-00  
  NACH ZEICHNUNG 10986596   
1011Macrolon panel10986597-01  
  NACH ZEICHNUNG 10986597   
1026Special screw10986595-00  
  M6   
  FGUTM6-4-18   
5006Washer1100909-00  
  DIN 125 B - 6,4 - VZ   
  DIN 125 B - 6,4 - VZ   
5103Oval-head screw1112199-00  
  ISO 7380 ULF M6 x 10 - VZ 10.9   
      
Cover     
Frame Drive B00990028-Z01-00  
Item.Qty.Order No.tt-Part No.  
11CoverB00990037-00  
  metal sheet set 1   
51CoverB00990038-00  
  metal sheet set 2   
1052Diagonal fan U/F=230V/50Hz1326465-00  
  =230V/60Hz   
  W2E208BA2001   
1062Protective grill, pressure side1326467-00  
  35138-2-4039   
1072Protective grill, suction side1326468-00  
  35139-2-4039   
1105Output filter2316339-00  
  SK 3325.207   
50092Oval-head screw1112199-00  
  ISO 7380 ULF M6 x 10 - VZ 10.9   
50516Hexagon socket head cap screw1100631-00  
  DIN 912 M4 x 25 - VZ 8.8   
52532Washer1100914-00  
  DIN 7349 - 4,3 - VZ   
53516Hexagon nut1100732-00  
  DIN 934 M4 - VZ   
      
Cover     
metal sheet set 1    
Item.Qty.Order No.tt-Part No.  
261Cover plate00976407-02  
271Fan blade00976446-02  
281Cover plate00976472-01  
292Cover plate00981607-00  
301Side cover00981611-01  
341Side cover00976591-01  
401Cover plate00981620-01  
411Cover plate00981641-01  
421Cover plate00981643-01  
452Cover00976609-00  
      
Cover     
metal sheet set 2    
Item.Qty.Order No.tt-Part No.  
311Side cover00976521-02  
321Side cover00976546-01  
331Side cover00981614-01  
351Side cover00990050-00  
431Cover plate00976603-01  
501Duct00976637-00  
511Corner plate00986903-01  
  2,2 kW recessed   
551Duct00976651-00  
561Corner plate00980896-01  
      
Machine status displayB0807789-Z01-00  
Item.Qty.Order No.tt-Part No.  
11Light element1192966-00  
  yellow with LED 24V   
  XVB-C2B8   
21Light element1192967-00  
  blue with LED 24V   
  XVB-C2B6   
31Light element1192969-00  
  green with LED 24 V   
  XVB-C2B3   
41Connection element1146907-00  
  incl. cap   
  XVB-C21   
51Mounting pad1325468-00  
  with aluminium tube ø 25mm   
  XVB-Z03   
61Acoustics element1218324-00  
  XVB-C9B   
Operator panel B00981638-Z01-01  
Item.Qty.Order No.tt-Part No.  
11Machine status displayB0807789-00  
201Equipment configuration00981655-00  
  Operator panel   
251Butt plate00949734-01  
271Angle bracket for signal lamp0805287-01  
281Keyboard storage0805242-06  
291Adapter block00981656-00  
301Switch housing0805280-02  
311Handle rail, long0815043-00  
321Handle rail, short0815044-00  
1001Socket joint10911312-00  
  101.5300.003   
1011Special section tube10980315-2-00  
  952.4500.XXX   
1021Special section tube10980315-1-00  
  952.4500.XXX   
1031Angle10918622-00  
  101.5300.008   
1041Coupling10918621-00  
  101.5300.001   
5004Hexagon socket head cap screw1100683-00  
  DIN 912 M8 x 90 - VZ 8.8   
5014Hexagon socket head cap screw1107958-00  
  DIN 912 M8 x 55 - VZ 8.8   
5026Hexagon socket head cap screw1100673-00  
  DIN 912 M8 x 20 - VZ 8.8   
5044Hexagon socket head cap screw1100655-00  
  DIN 912 M6 x 12 - VZ 8.8   
5054Hexagon socket head cap screw1100638-00  
  DIN 912 M5 x 8 - VZ - 8.8   
Sheet-metal cover   
base frame stringerB00989465-Z01-00  
Item.Qty.Order No.tt-Part No.  
251Cable tray00986979-02  
  200x40   
261Cover00987026-01  
  for cable tray   
271Cover plate00989441-00  
  1   
281Cover plate00989442-00  
  2   
293Cover plate00989444-00  
  3   
301Cover plate00989445-00  
  4   
5004Hexagon socket head cap screw1100792-00  
  DIN 6912 M4 x 10 - VZ 8.8   
50112Hexagon socket head cap screw1100798-00  
  DIN 6912 M5 x 10 - VZ 8.8   
5024Hexagon socket head cap screw1100809-00  
  DIN 6912 M6 x 10 - VZ 8.8   
5054Washer1100907-00  
  DIN 125 B - 4,3 - VZ   
50612Washer1100908-00  
  DIN 125 B - 5,3 - VZ   
5074Washer1100909-00  
  DIN 125 B - 6,4 - VZ   
  DIN 125 B - 6,4 - VZ   
      
Cell magazine    
cell size 156 - 157 ss upB00967943-Z01-00  
Item.Qty.Order No.tt-Part No.  
301Lifting plate00949290-01  
311Base plate00949292-00  
324Angle00963083-03  
331Label10967946-00  
  sunnyside up   
 

Hot Products

1   The upper cutting knife PY1203-01-02-01-019C Ribbon Cutting 2 A.1.1.02.0459B NG cell box PY1203...
Floor mount, adjustable B0522652-Z01-01 Item. Qty. Order No. tt-Part No. 1 1 Bottom plate 0504294-00 ...
Partname Supplier Part no. Clamp block PY1508-02-01-02-06-004B The upper cutting knife PY1508-02-01...
Partname Supplier Part no. Clamp block PY1508-02-01-02-06-004B The upper cutting knife PY1508-02-01...
Partname Supplier Part no. Clamp block PY1508-02-01-02-06-004B The upper cutting knife PY1508-02-01...
Partname Supplier Part no. Clamp block PY1508-02-01-02-06-004B The upper cutting knife PY1508-02-01...